
file:///C|/Users/Francisco/Documents/webaguapotable/Evaluacion%20Carbon%20(ulib).htm[15/04/2011 18:50:09]

                          
IV

An Evaluation of Activated Carbon for

Drinking Water Treatment

This chapter contains the findings of the Subcommittee on Adsorption of the National Research Council's Safe
Drinking Water Committee, which studied the efficacy of granular activated carbon (GAC) and related adsorbents
in the treatment of drinking water. Some attention is given to an examination of the potential health effects related
to the use of these adsorbents, but detailed toxicological and epidemiological implications resulting from the
presence of organic compounds in drinking water are considered in separate chapters of Drinking Water and
[...]
styrene, phenol, or acrylate (Table IV-6). Some are hydrophobic; others are hydrophilic. In essence, the
macroreticular particle is composed of microspheres that are linked together, creating a continuous network of fine
or large pores.

3. Synthetic Carbonaceous Adsorbents. Recently, synthetic carbonaceous adsorbents have been offered
commercially. These are the products of the partial pyrolysis of nonionic polymeric adsorbents. They are still in the
developmental stage (Slejko and Meigs, 1980).

STABILITY

The stability of the ion exchange resins and polymeric adsorbents is of major importance because their useful life
affects the economic evalu



file:///C|/Users/Francisco/Documents/webaguapotable/Evaluacion%20Carbon%20(ulib).htm[15/04/2011 18:50:09]

ation of processes involving their use. Their useful life may be limited by either physical or chemical degradation
Kunin, 1972).

PHYSICAL DEGRADATION

The adsorbents may degrade physically (attrition) into smaller particles either by abrasion or osmotic forces.
Although the adsorptive properties of a resin are not affected by attrition (indeed, some of these properties may be
improved), attrition is undesirable since it leads to losses of material, excessive pressure drops, and passage of
finely divided adsorbent particles into the treated water. The design of the process and equipment are of paramount
importance because they can affect the attrition of a resinous adsorbent (Kunin, 1972).

CHEMICAL DEGRADATION

An adsorbent resin can deteriorate chemically in several ways. First, the basic chemistry of the structure may be
irreversibly altered due to oxidative reactions resulting from contact with oxygen, chloride, peroxides, Ozone, etc.
(Kunin, 1976). Oxidation may destroy the activity of ion exchange resins and alter the nature of the active surfaces
of adsorbents.

Second, adsorbent and ion exchange resins may be poisoned due to the irreversible adsorption of some organic and
even some inorganic compounds. For example, some anion exchange resins, particularly the strongly basic resins
with small pores, can be poisoned after exposure to high levels of humic materials (Abrams, 1975; Kunin, 1976).
Apparently, the large molecules enter the pores of the anion exchange resin and are retained because they have a
high affinity for the ion exchange sites and low rate of diffusion within the resin.

Third, pores of some adsorbents may become clogged by various colloids that are present in water supplies. These
colloids may be siliceous or may contain highly dispersed particles of humic acids. Hydrous oxides of iron,
aluminum, and manganese may be precipitated on the surface and in the pores of adsorbents because of only minor
changes in pH and oxygen levels.

The effects of chemical deterioration of synthetic resins may be minimized by selection of proper adsorbent,
removal of oxygen and chlorine from water to be treated by addition of sulfites, use of optimized or tailored
regeneration conditions, use of restorative procedures such as treatment of the adsorbent with chemicals (salt, acid,
alkali, etc.), and use of proper pretreatment of the influent. With proper care, the useful life of a resinous adsorbent
may be prolonged.

Removal of Humic Substances by Ion Exchange Resins

For approximately 75 yr, ion exchange resins have been used extensively to treat water for a wide range of
applications including water softening, water dealkalization, deionization, and removal of color (removal of humic
substances), metals, nitrates, ammonia, and cyanides. The use of ion exchange resins for treating potable water has
been limited primarily to the softening (removal of calcium and magnesium) of water with cation exchangers both
on a municipal scale (Kunin, 1972) and in several million homes (Gulbrandson et al, 1972). The cation exchanger
does little to remove organic matter. The major disadvantage of the process involves the disposal of the waste salt
regenerant. There is sufficient evidence indicating that the spent regenerant may be recycled a number of times
without treatment and almost indefinitely by treating the waste brine with ozonization or hydrogen peroxide
(Kunin, 1973). However, the reactions of these regenerants and their products have not been examined.

The use of ion exchange resins other than cation exchange resins for treating potable water has been quite limited.
In some isolated cases, deionization or demineralization systems (combinations of cation and anion exchange
resins) have been used to prepare potable water from brackish water (Clifford and Weber, 1978; Kunin, 1972;
Kunin and Downing, 1971). Although the major objective has been the removal of salinity, some TOC was also
removed.

There are data on the use of anion exchange resins for the removal of humic matter from water supplies. These data
concern long-term studies using systems as large as 1-5 million gallons per day (MGD). Throughout the world, the
technique has been used widely in various power utilities (Kunin 1973, 1976). In general, ion exchangers can
remove from 50% to 95% of the humic matter. Some communities have used this technique to remove excess
quantities of nitrates contaminating well water supplies (Clifford and Weber, 1978).



file:///C|/Users/Francisco/Documents/webaguapotable/Evaluacion%20Carbon%20(ulib).htm[15/04/2011 18:50:09]

In view of the success that has been achieved with ion exchange resins to remove humic substances from water for
various industrial purposes (Davis, 1977; Hinrichs and Snoeyink, 1976), it is logical that the technology be given
consideration for the processing of drinking water prior to the chlorination process. This step could materially
reduce the haloform concentrations in finished water. In essence, the water would be processed by deep beds of
strongly basic anion exchange resins that would be regenerated with brine in a manner similar to the way municipal
waters are softened with cation exchange resins.

TABLE W-7 Adsorption of Humic Acids by Anion Exchange Resins

Humic Acid Removed, %

Resin pH2.2 pH7

IRAA10~ 97 70

IRA~9l0a 92 52

A~57b 79 22

A~30Bb 71 44

Es-34O~ 82 59

Produced by Rohm and Haas Co.

b Produced by Diamond Shamrock Co.

ADSORPTION ISOTHERMS AND COLUMN STUDIES

Davis (1977) studied the adsorption of commercially available humic acids at pH 2.2 and pH 7 by a series of anion
exchange resins in batch equilibrium studies. Results are summarized in Table IV-7. Strong base anion exchange
resins IRA-410 and IRA-910 removed more than intermediate strength base anion exchange resins A-57, A-30B,
and ES-340 and weak anion exchange resins Statabed 93 (Rohm and Haas Co.). Cation exchange resins had little
or no affinity for humics.

In column tests, IRA-68 (intermediate anion exchange resin) removed 36%-46% of one fraction of the humic acids
in a column study at pH 2.2 (Davis, 1977). Only 30% of the exchange capacity could be regenerated with sodium
hydroxide. Utilizing a second fraction of the humics, complete removal was accomplished but only 64% was
recovered by sodium hydroxide. These data confirm earlier work of Bonsack (1962).

Boening et al. (1980) compared the adsorption of commercial humic substances on Diamond Shamrock A-7 and
ES-561 weak base anion exchangers with that on Rohm and Haas IR-904 and 1R458 strong base anion exchange
resins. They also compared XAD-2, XAD-8, XE-340, and five brands of GAC with the ion exchangers by isotherm
and small column studies. The anion exchange resins A-7, IR-904, and 1R458 adsorbed the humic substance better
than GAC, whereas the weak base resin ES-561 was comparable to GAC. Column tests on soil fulvic acids and leaf
fulvic acids confirmed these data. The investigators observed that the adsorption capacity was a function of the
source of organics.

The XAD-2, XAD-8, and XE-340 resins adsorbed only small amounts of humic material. Adsorption on ES-561
was best at pH 8.3 as compared to pH 7.0 and pH 9.5. Clearly, IR-904 was superior to the other resins at all pH's
and maintained its capacity between 5.5 and 9.5. Whether the resins can be regenerated with an acceptable loss of
capacity remains to be determined. The authors expressed concern about the fouling of strong base resins.
Although weak base exchangers have a lower capacity, their use should not be ruled out, since they may regenerate
more easily and regeneration is critical for the use of anion exchangers.

PILOT PLANT STUDIES

Kolle (1976) described how the strong base anion exchanger Lewatit, MP-500 A (Bayer, Leverkusen) removed
natural color from groundwater at a water treatment plant in Fuhrberg, Federal Republic of Germany. The



file:///C|/Users/Francisco/Documents/webaguapotable/Evaluacion%20Carbon%20(ulib).htm[15/04/2011 18:50:09]

groundwater contained iron, manganese, sulfate, and humic substances. Traditional water treatment with aeration
and permanganate oxidation reduced the dissolved organic carbon from 9 to 6 ppm while removing the metals.
During pilot column tests at Fuhrberg, high bacterial growth during lime treatment was an added problem. New or
regenerated anion exchange filters removed 58% of the 6-9 ppm dissolved organic carbon that was present initially.
This was reduced to 40% after 5,000 bed volumes at an EBDT of 1.1 min. When the organic carbon was lowered,
the bacterial growth decreased. Full-scale testing to develop additional data was recommended to confirm these
findings.

Gauntlett (1975) tested MP 500 A resin on treated water from the Thames River in England. His results showed
that the resin had a much lower capacity for organic carbon than did a GAC tested in parallel. He also observed
that fresh GAC was better than regenerated base anion exchange resins for the removal of total organics as well as
dodecyl benzene sulfonate, 2,4-dichlorophenol, and yBHC (0enzene hexachloride) from coagulated and filtered
water from the Thames. Lewatit MP 500 A, Amberlite XE-258, Permutit TR strong base anion exchange resins,
and M P 62 weak anion exchange resins, were used at a quarter of the EBDT of 6.25 mm for GAC. The strong
base resins were better than the weak base resins, confirming the laboratory data presented above.

- Jayes and Abrams (1968) applied a weak base anion exchange resin, Durolite A-7 (Diamond Shamrock Co.), for
removal of natural color at Lawrence, Massachusetts. The resin was quite effective except when highly colored
water was being treated. Under these conditions rapid breakthrough occurred. Regeneration was accomplished with
2% sodium hydroxide. These investigators estimated a resin life in excess of 200

cycles of adsorption-regeneration. Tilsworth (1974) compared strong base anion exchange resins Rohm and Haas
IRAAOO, Durolite 5-37, Dowex SA 1273.1, and Dowex ii with GAC for the removal of TOC, COD, and color
from lake water and shallow pond water in Alaska. The flow rate through the 3-ft column was 1 gal/min/ft3.
Variability of the influent confused the evaluation of breakthrough data. In general, GAC was shown to be superior
to the resins for removal of color, TOC, and

COD.

Wood and DeMarco (1980) studied the removal on XE-340, GAC, and IRA-904 anion exchange resins of
purgeable organics and THM precursors from raw groundwater, after lime-softening and in finished water. Since
TOC analysis did not correlate consistently with THMFP, it was not a good basis for comparison.

The THMFP in the influent to the columns varied in raw water from 600 to 868 ug/liter, in lime-softened water
from 394 to 580 ug/liter, and in finished water from 274 to 451 ug/liter. The lime-softening process removed an
average of approximately 30% of the THM precursors. Subsequent chlorination and sand filtration removed
approximately 24% more. However, this last 24% removal was probably due to conversion of THM precursors to
THM's.

Table IV-8 summarizes the pilot plant data. With a 75-cm-deep bed of an adsorbent, IR-904 resin removes more
THM precursors (50%) than GAC or XE-340 from raw and lime-softened water, but GAC removes slightly more
from finished water. Lime-softening removes approximately as much of the THM precursors as 75 cm of GAC or
XE-340 and 60% as much as IR-904 resin. An important fact to consider is that, during raw water application, a I
50cm-deep bed of IR-904 allows 100 ug/liter THM precursors to pass through at startup compared to only 12
ug/liter leakage for 75 cm of GAC. GAC was more effective than other adsorbents in removing precursors from
finished water. Dechlorination did not occur on the IR-904 resin used as a postcontactor. The effluent from this
process indicates an apparent catalytic effect between chlorine and organcs absorbed on the resln.

In this study IR-904 resin did not remove any of 22 purgeable chlorinated Organic compounds (19 GC peaks) after
lime-softening and chlorination. In fact, the level of halogenated Organic compounds increased after finished
drinking water entered the resin column. These compounds included chloroform (1.75 X); bromodichioromethane
(1.13 X); trichloroethylene (10 X); 1,1, 1-trichloroethane, 1 ,2-dichloroethane, and carbon tetrachioride (1.5 X);
chlorobenzene (1.4 X); and o- and p- dichiorobenzene (2.7 X). The GAC and XE-340 removed volatile organics
while removing the THM precursors. GAC is the most

TABLE W-8 Removal of THM Precursors by Pilot Columns of XE-340, IR-904, and GAC after Different Stages
of Water Treatment at Hialeah, Florida ab



file:///C|/Users/Francisco/Documents/webaguapotable/Evaluacion%20Carbon%20(ulib).htm[15/04/2011 18:50:09]

Average THMFP Removal

Weight

Total THMFP Peroent Vol. Basis, Basis,

Pilot Entering atEnd gloolumnat gilOogat

Columns Column, g of Run 49 days 49 days

Raw water

GAC 7.1 29(119)C 0.99 0.56

XE-340 7.1 24(119) 0.71 0.33

IR-904 2.6 46(49) 1.21 0.44

IR~904d 2.6 55(49) 1.43 0.26

Lime-softened water

XE-340 5.0 4(119) 0.09 0.04

IR-904 1.7 32(49) 0.55 0.21

Finished water

XE-340 3.8 0(119) 0.00 0.00

IR-904 1.2 13(49) 0.19 0.07

GAC 1.2 18(49) 0.23 0.13

aWood and DeMarco, 1980.

b Based on breakthrough data for a bed depth of75 cm Number of days in parentheses.

dBed depthOf150CTTI.

successful adsorbent that has been tested for removal of THM precursors from this water. Wood and DeMarco
(1980) determined that it appears best to use GAC as an adsorber before final chlorination for combined removal of
THM and THM precursors.

Regeneration of Anion Exchange Resins

Regeneration and disposal of spent regenerant solution are major concerns involving resin use. A strong brine
and/or alkali regenerant is used for strong base anion exchange resins.

Kolle (1976) accomplished regeneration with two bed volumes of 20 g/liter sodium hydroxide and 100 g4iter
sodium chloride. The solution was reused. For every 25,000 volumes of processed water, he estimated

that one volume of spent regenerant would be produced. This is a very small volume.

Gauntlett (1975) found the weak base resins to be more readily regenerated, although ammonium hydroxide
solution with recovery of ammonia for reuse was not as successful as regeneration with sodium hydroxide.

Kunin (1972) presented evidence indicating that spent regenerant can be recycled a number of times without
treatment and almost indefinitely by treating the waste brine with ozone or hydrogen peroxide.



file:///C|/Users/Francisco/Documents/webaguapotable/Evaluacion%20Carbon%20(ulib).htm[15/04/2011 18:50:09]

Growth of Microorganisms on Ion Exchange Resins

Daniels (1972) reviewed the adsorption of microorganism onto ion exchange surfaces. He described the attachment
of microbes as an ion exchange process between the resin surface and the particular microbial species. The process
is a function of the isolectric point of the bacteria, the pH of the media, and the form of the ion exchanger. The
specific situation for drinking water application has yet to be studied.

Nitrosamines and Ion Exchange Resins

The following levels of nitrosamines have been found in deionized water:

N-nitrosodimethylamine (NDMA): 0.03-0.34 ug/liter (Fiddler et al.,